
 

 

 

Town Of Carleton Place Water 
Treatment Plant Expansion, Town 
of Carleton Place 

Municipal Class Environmental 
Assessment - Environmental Study 
Report 

Final 

March 16, 2023 

Prepared for: 
Town of Carleton Place 

Prepared by: 
Stantec Consulting Ltd. 

Project Number: 
163401646 

 



Municipal Class Environmental Assessment - Environmental Study Report 
March 16, 2023 

i 

Limitations and Sign-off 

The conclusions in the Report titled Municipal Class Environmental Assessment - 
Environmental Study Report are Stantec’s professional opinion, as of the time of the 
Report, and concerning the scope described in the Report. The opinions in the document 
are based on conditions and information existing at the time the scope of work was 
[...]
and environmental impacts and concerns before improvements or additions to municipal 
infrastructure are undertaken. Planning in this way provides reassurance that potential 
impacts from all municipal projects are addressed and mitigated, prior to 
implementation.  

The MCEA document defines four schedules under which projects may be planned and 
the associated processes required for each. The four types of projects are referred to as 
schedules and projects can be classed as either Schedule A, A+, B or C, depending on 
the anticipated level of environmental impact, and for some projects, the anticipated 
construction costs.  

Schedule A projects are minor operational and/or maintenance activities and may go 
ahead without further assessment once Phase 1 of the MCEA process is complete (i.e., 
the problem is reviewed, and a solution is confirmed).  

Schedule A+ projects are limited in scale, have minimal adverse environmental 
impacts, and require no documentation. However, the public is to be advised of the 
project prior to implementation.  

Schedule B projects must proceed through the first two phases of the process. 
Proponents must identify and assess alternative solutions to the problem, inventory 
impacts, and select a preferred solution. They must also contact relevant agencies and 
affected members of the public. Provided that no significant impacts are found, and no 
requests are received to undertake the project as an individual Environmental 
Assessment, the project may proceed to detailed design (Phase 5).  

Schedule C projects require more detailed study, public consultation and 
documentation, as they may have more significant impacts. Projects categorized as 
Schedule C must proceed through the first four phases of assessment. Schedule C 
projects may potentially result in adverse impact(s), and as such, a public consultation 
program is needed to ensure that stakeholders and local residents within the study area 
are provided with the opportunity to provide meaningful input. 

As per the MCEA guidelines, major expansions to existing facilities such as the WWTP 
fall under the classification of Schedule C projects.  



Municipal Class Environmental Assessment - Environmental Study Report 
1 Introduction 
March 16, 2023 

 
4 

1.1.2 Phases in the MCEA Process 

The MCEA for municipal projects follows a five-phase planning process. Consultation is 
a key element of MCEA planning and is required during different phases to incorporate 
and consider public input. Details on the activities within each phase of the process is 
shown in Figure 2.1. 

 

Figure 1.2: Municipal Class EA Planning and Design Process 
(Source: Municipal Engineers Association, 2021) 

1.1.3 Intent of the Report  

The intent of this report is to outline the steps that the Town has taken to satisfy the 
requirements of the MCEA process for a Schedule C project. The Environmental Study 
Report (ESR) details the following: 

• A summary of background information including recommendations within the 
Master Plan 

• The nature and extent of the problem or opportunity 



Municipal Class Environmental Assessment - Environmental Study Report 
1 Introduction 
March 16, 2023 

 
5 

• The planning context in which the project is situated, including the existing 
conditions and population projections 

• An inventory of the social, cultural, and natural environments 

• Review of alternative servicing solutions and Master Plan recommendations 

• Development and evaluation of alternative design concepts and selection of the 
preferred alternative design  

  



Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Waster Master Plan 
March 16, 2023 

 
6 

2 Background: Water and Waster Master Plan  

The Master Plan (https://carletonplace.ca/water-and-wastewater-master-
plan.php#Documents) was undertaken to develop and evaluate water and wastewater 
servicing strategies to address population growth within the Town. The Master Planning 
process was developed under the MCEA process where the need and justification for 
individual projects and the existing conditions are better defined. The Master Plan 
addresses Phases 1 and 2 of the MCEA process to fulfill the requirements for the 
recommended Schedule A and A+ projects and forms the basis for the recommended 
Schedule B and C water and wastewater projects identified within the Master Plan. Any 
Schedule B and C projects identified would be required to complete the remaining 
phases as applicable. The expansion of the existing WTP was identified as a Schedule 
C project, requiring the completion of Phases 3 and 4 of the MCEA planning process. 

The preferred solution for WTP included the expansion of the existing WTP and water 
storage on-site to service existing and future growth within the urban boundary of the 
Town. The preferred solution discussed in the Master Plan assumed the expansion 
would continue to use its existing treatment technology, adding additional process units 
as needed; however, other treatment options were evaluated in Phase 3 of the MCEA 
process as part of the assessment of alternative design concepts in order to consider 
new technologies and environmental considerations. The preferred solution also 
included additional clearwell storage volume as part of the expansion to address the 
potential future water storage deficit.  

2.1 Phase 1 - Problem or Opportunity 
The first step of the MCEA process is to identify the problem or opportunity under 
consideration. Factors leading to the conclusion that an improvement or change is 
needed are documented in the following section, resulting in the identification of the 
Problem/Opportunity Statement, which reflects the scope and objectives of the project.  

2.1.1 Population Growth Projections 

Based on the Census of 2016, the Town had a population of 10,644 inhabitants and 
grew to 12,517 in 2021 (17.6% increase). As the Master Plan process began when the 
2021 census was not available, estimates were used. 

Growth projections over multiple planning horizons were developed: baseline year 
2021; short-term, or 5-year planning horizon, in the year 2026; medium-term, or 10-year 
planning horizon, in the year 2031; and long-term, or 20-year planning horizon, in the 
year 2041. The alternatives evaluated were specifically for the 20-year (2041) condition.  

https://carletonplace.ca/water-and-wastewater-master-plan.php#Documents
https://carletonplace.ca/water-and-wastewater-master-plan.php#Documents


Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Waster Master Plan 
March 16, 2023 

 
7 

The Design Basis Memo (appended to the Master Plan) provides detailed information 
on how population and area growth projections were developed. The resulting growth 
projections for the Town suggest that the population will be 17,000 in 2026 (35.8% 
increase), 20,500 in 2031 (63.7% increase), and 25,000 in 2041 (99.7% increase), 
when compared to the 2021 census population. 

2.1.2 Existing Water Treatment Plant 

Potable water is provided throughout the Town via a municipal water distribution 
system. Raw water is drawn from the Mississippi River, treated through a chemically 
assisted filtration process, and discharged to a pipe network through high lift pumps 
situated at the WTP. Within the distribution network, an existing elevated storage tank 
situated south of the river assists in providing balancing, fire flow and emergency flows. 
The clearwells in the WTP (used primarily for disinfection) also provide some limited 
operational storage capacity. 

The existing WTP has a rated raw water intake capacity of 12,000 m3/d, including 
drinking water demand and process wastewater usage. It is understood that the low lift 
raw water pumps are rated at a capacity of 11,400 m3/d, however the actual maximum 
pumping capacity is approximately 10,000 m3/d due to operational limitations on the 
pumps. The plant can treat raw water at a rate of 8,500 m3/d. An operational benchmark 
of 7,700 m3/d is monitored by Ontario Clean Water Agency (OCWA) to potentially 
trigger water use by-law considerations.  

The plant consists of two buildings. The original building, constructed in 1914, has been 
modified several times and is dedicated to raw water intake, screening, pumping and 
coagulant storage and injection. It also houses the water-cooled standby diesel 
generator and a portion of the motor control centre. Most of the treatment equipment 
(Actiflo clarifiers, filters, chemical feed systems, clearwells, and high lift pumps) is in a 
second plant building located adjacent to the original building. A flow diagram is 
presented in Figure 2.1 to illustrate the water treatment process and existing location of 
treatment equipment.  

The current raw water intake is a 600 mm diameter pipe drawing from the Mississippi 
River with a coarse screen and a chlorination system for zebra mussel control. From 
there it is pumped into two (2) parallel Actiflo treatment trains and then into three (3) 
dual media gravity filters. Filter backwash water and Actiflo residuals flow into a settling 
tank and are pumped into the sanitary sewer system.  

Disinfection is provided through chlorine contact time in two underground clearwell 
reservoirs. Four vertical turbine high lift pumps force the treated water into the Town’s 
potable water distribution system.  



Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Waster Master Plan 
March 16, 2023 

 
8 

2.1.2.1 Raw Water Intake Projections 

Raw water intake projections from 2021, 2026, 2031 and 2041 were calculated as part 
of Phase 1 of the Master Plan process. During current (2021) maximum day demand 
estimates, the plant needs to draw 11,300 m3/d from the Mississippi River to factor in 
process water usage, which is near, but within, the WTP’s rated capacity of 12,000 
m3/d. This is also within the low-lift pumps’ rated capacity of 11,400 m3/d; however, as 
described previously, these pumps’ actual maximum operational capacity is closer 
10,000 m3/d, which suggests a current deficit of approximately 1,300 m3/d. When 
demand exceeds the plant’s capacity to deliver treated water, emergency storage within 
the water tower is consumed.  

The average daily water intake needs are expected to remain within the WTP’s rated 
capacity until approximately 2040, near the 20-year planning horizon. 



Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Waster Master Plan 
March 16, 2023 

 
9 

 

Figure 2.1: Town of Carleton Place Water Treatment Plant Process Flow Diagram (Adapted from Operational 
Plans for the Carleton Place Drinking Water System, August 28, 2018) 



Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Waster Master Plan 
March 16, 2023 

 
10 

Based on the population projections, the maximum day demand in the 20-year planning 
horizon is 18,000 m3/d. Assuming a process water ratio of 15%, which has been 
observed through testing by OCWA, the total raw water intake would be 20,700 m3/d. 
This would therefore require a 73% increase in the WTP’s current capacity, and all 
process equipment will need to be sized to meet the maximum day demand. 

The total average day demand in a 20-year planning horizon is projected to reach 
10,600 m3/d in 2041; accounting for process water, total raw water intake in the 20-year 
planning horizon would be 12,200 m3/d. This increase in average day raw water intake 
will need to be considered in sizing the chemical storage tanks. 

The projected maximum day raw water intake of 20,700 m3/d in the 20-year planning 
horizon will also need to be evaluated in terms of the Mississippi River’s capacity to 
supply these intake needs. This was analyzed in the Water Availability Assessment in 
Appendix A.  

2.1.3 Existing Water Storage 

Water storage in the system is currently provided at the WTP clearwell (3,180 m3) and 
at the elevated storage tank (EST) on Nelson Street East (3,200 m3), for a total system 
water storage of 6,380 m3.  

The EST is equipped with an on-site re-chlorination facility, to boost chlorine residual 
when required. A single pipe interconnects the elevated reservoir to the water 
distribution system allowing water to circulate in both directions over a 24-hour cycle. 
Low water levels at this reservoir trigger the high lift pump operation at the WTP.  

The system’s storage capacity was assessed using the MECP formula, which accounts 
for fire flow storage requirements, for equalization volume based on maximum day 
demand, and for emergency storage. The existing storage requirements for existing 
conditions were assessed, and compared against available combined storage at the 
WTP and at the EST.  

The required fire flow rate and duration was also determined as part of the Master Plan.  

Considering additional storage provided at the WTP (1,590 m3), an additional storage 
volume of 340 m3 would be required in the 20-year planning horizon to accommodate 
population growth in the Town. This value depends on the geometry and configuration 
of the clearwell expansion and the volume that can be considered “usable” operational 
and emergency storage. This would need to be re-evaluated during design of the 
clearwell structure, which may ultimately require an additional 500 to 1,000 m3, rather 
than 340 m3.  



Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Waster Master Plan 
March 16, 2023 

 
11 

The Phase 1 Report also includes a water storage extended period assessment, 
analyzed using the Town’s water distribution system model. The results show that under 
existing conditions volumes in the tank will fluctuate between 35% full and 96% full, and 
that the high lift pumps (HLPs) are able to maintain the target operating range. 
However, in the short-term planning horizon (2026) with the same setpoints, volumes in 
the tank fluctuate between being fully drained (i.e., 0% full) and 84% full. This highlights 
a need to adjust HLP operations to meet the target tank operating range. With the 
projected population and demand growth in the medium- (2031) and long-term (2041) 
planning horizons, similarly the tank volumes fluctuate between being fully drained and 
78% and 71% full, respectively. Besides adjustments in HLP operations, this aligns with 
the need for increased HLP capacity as part of the WTP expansion. 

2.1.4 Challenges and Constraints 

In addition to above, several challenges and constraints associated with the existing 
WTP were noted during the Master Plan process, including: 

• Space on the existing WTP property is limited and an onsite expansion must 
consider optimized use of the land.  

• The existing intake pipe was found to have sufficient capacity for expansion, 
however, the new low lift pumping station wet well would need to be situated at a 
lower elevation; this work would occur on land within the existing WTP property 
and access road.    

• The raw water screen needs to be cleaned manually once a day under extreme 
conditions in summer (lower river water, higher boat traffic resulting into higher 
turbulence, higher raw water instantaneous flow rate); automated screening 
options could be evaluated during future design stages. 

• The raw water building is also used for chemical storage and cannot hold more 
than the current four coagulant solution storage tanks; chemical storage reserve 
(in terms of days and receiving capacity at time of delivery) should be revisited 
during design.  

• The water-cooled standby diesel generator would likely not support future power 
demand once the plant is upgraded and should be replaced by a larger unit. 

• The current Actiflo room cannot be extended unless the coagulant sludge 
pumping basin is relocated therefore a second separated Actiflo room could be 